



Rhein-Ruhr Feuerstätten Prüfstelle • Im Lipperfeld 34 b • 46047 Oberhausen

- ❖ State recognized testing laboratory, registered No. NRW 15 in accordance with construction supervision directives
- ❖ Recognized testing laboratory in construction supervision licensing procedures
- ❖ Recognized DIN CERTCO testing laboratory, registered No. PL 139
- ❖ European Commission recognized testing laboratory, notified body number: 1625

## Test report No. RRF – 50 12 3165

Testing method: Test according to DIN EN 15250:2007

Fulfilled requirements: BStV of the City of Munich, the City of Regensburg and the City of Stuttgart, FBStVO of the City of Aachen, 1. and 2. level of 1. BImSchV of Germany and LRV of Switzerland.

Manufacturer: Gjøl Ceramic Dk Eco ApS,  
Veksø Stationsvej 5, 3670 Veksø

Tested product: Slow heat release appliance Gjøl Typ A1

Rate of heat release: 211077 kJ

**Test result:** The CO content of the flue gases emitted by the above-mentioned fireplace – at nominal heating capacity and under the testing conditions stipulated by the DIN EN 15250, using wood logs as fuel – is 0,095 Vol.-%, referring to 13 % O<sub>2</sub> (equal to 1187,5 mg/m<sup>3</sup>).

The dust-like emissions in the flue gas – under the conditions described above – are 19,5 mg/m<sup>3</sup>, the NO<sub>x</sub>-content is 128,8 mg/m<sup>3</sup>, the C<sub>n</sub>H<sub>m</sub>-content is 106,5 mg/m<sup>3</sup>, for wood logs referring to 13 % O<sub>2</sub>.

Under the conditions described above, the level of efficiency is 84,4 %.

This certificate is the translation of the original German certificate. In case of doubts, the German version is valid.

Head of Testing Laboratory

Dr. Lücker  
Oberhausen, 11.02.2013